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Ref. No. Part No. Description Qty.
1-1 ST188F-1070200 Fuel tank comp YA LA 1
1-2 ST160F-1070100 Fuel filler cap comp AR 75 1
1-3 ST168F-1070006B Oil filter support THIAEUE I S 28 1
1-4 ST168F-1070006A Oil filter THAEUE 1
1-5 ST160F-1070300 Fuel tank joint EESk 1
1-6 ST160F-1070001 Clip 4 (1) 2
- ST188F-1070001 Tube Hryh 240 1

ST160F-1070003 [Tube cover A R 110 1
1-8 GB6177-86 M8 Nut M8 UZRINS
1-9 GB5789-86 M8x32 |  Flange boltM8 X 32 B FRMB X 32

Ref. No. Part No. Description Qty.
2-1 ST188F-1101200 Muffler comp DRy 1
2-2 ST188F-1101100 | Muffler protector comp 4y 1

GB823-88 M5x10 | Tapping screen M5 X 10 B24TM5 X 10 5

2-3 GB93B @5 Flexib:L;ty gasket ®5 BE D5 5
GB6175 @5 Flat pad &5 PR D5 5

2-4 GB6177-86 M8 Nut M8 M2 RFVS 3
2-5 ST188F-1100100 Muffler gasket HERESA 1
2-6 ST188F-1100002 Ex pipe R 1
2-7 ST188FD-1100001 Ex pipe gasket T 75 B 1
GB6175 M8 Nut M8 42 RIMS 2

2-8 GB93B @8 Flexib:1;ty gasket ®8 P DY 2
GB6175 @8 Flat pad ®8 DS 9




Ref. No. Part No. Description Qty.
4-1 ST188F-1090100 Air clean elbow comp Y A I R AR 1
4-2 ST188F-1090002 Elbow packing GaEay dive 1
4-3 ST188F-1090001 Silencer nose D 1
4-4 ST188F-1090200 Air clean element JELS 1
4-5 ST188F-1090300 | Air cleaner cap comp JE AR AL 1
4-6 GB62-88 Air clean cover nut W MR B 2
4-7 ST188F-1090003 Air clean cover SUERR L% 1
4-8 GB6177-86 M6 Nut M6 W BEM6 2

Ref. No. Part No. Description Qty.
5-1 ST160F-1121000 Switch O SIES 1

Ref. No. Part No. Description Qty.
6-1 ST188F-1130100 Air cleaner packing YRR T LA 1
6-2 ST160F-1130100 Choke level comp ERlE 2738 1
6-3 ST188F-1131000 Carburetor assy D 1
6-4 ST188FD-1130002 Carburetor packing BT (1) 1
6-5 ST188F-1134000 Carburetor insulator Ao it 25 BE R 1
6-6 ST188FD-1130003 [arburetor insulator packin Rk == 3y 1

Ref. No. Part No. Description Qty.
9-1 ST190F-11-1050300 Crankshaft comp G 1
9-2 ST188F-1050304 Key Sk 1
9-3 | ST190F-T1-1050200| Connecting rod assembly AT 1
9-4  [ST190F-11-1050001 Piston T3 1
9-5 ST188F-1050005 Piston pin I FE A 1
9-6 ST188F-1050004 Piston pin clip R 2

ST190F-1050100 Oil seal set comp iR THEN 1
9-7 ST190F-1050003 Second ring set S S FEFR 1
ST190F-1050002 First ring set 518G FEH 1




Ref. No. Part No. Description Qty.
11-1 | ST190F-11-1080002 Cooling fan JAH 1
11-2 ST188F-1121000 Flywheel comp KL 1
11-3 ST188F-1122000 ignition o B AL A 1
11-4 | GB5789-86 M6x29 Bolt M6 X 29 HEFEM6 X 29 2
11-5 F6TC Spark plug KACFE 1
11-6 ST188F-1050006 Special nut ISR TR 1
11-7 ST188F-1060001 Starter pulley comp Lz 1

Ref. No. Part No. Description Qty.
/-1 ST188F-1080100 Fan corer comp W BB LA 1
/-2 | GB5789-86 M6x12 |  Flange bolt M6X 12 W2 M6 X 12 5
/-3 ST188F-1060002 Ratchet guide bolt JERRIE K 1
/-4 ST188F-1060003 Ratchet guide JEAR 1
/-5 ST188F-1060005 Ratchet starter UK 2
7-6 ST188F-1060007 Recoil starter rope 1 4-5X1550 1
7-7 ST188F-1060006 Ratchet spring T 3055 2
/-8 ST188F-1060008 Recoil starter pulley EALIE Y 1
/-9 ST188F-1060009 Starter return spring [a] o7 6.5 1
7-10 ST188F-1060100 | Recoil starter case comp HEC B i e ZH A 1
7-11 | GB5789-86 M6x8 Flange bolt M6 X 8 HEFEM6 X 8 3
7-12 ST188F-1061006 Recoil starter knob hF 1
/-13 ST188F-1060004 Ratchet guide spring AR #h3% 1




Ref. No. Part No. Description Qty.
8-1 ST190F-11-1030006 Crankcase assy ith b A 14 1
8-2 ST188F-1030001 Wire clip 2% 1
8-3 ST160F-1126000 Diode comp AR AL 1
8-4 | GB5789-86 M6x12 | Flange bolt M6 X 12 B2 FAM6 X 12 2
8-5 139FMD-1010001 Dowel pin8 X 14 SE R4 2
8-6 ST188F-1030010 Case cover packing R A AR 1
8-7 GB/T276-94 Radial ball bearing6202/P6 Fli & 2
8-8 [ST190F-I1-1050007 Balance gear ST 1
8-9 ST160F-1030005 Oil filler cap i 5E 1
8-10 ST160F-1030002 Oil filler cap packing GeESg ik 2
8-11 | GB5789-86 M8x40 | Flange bolt M8 X 40 HEFRMB X 40 7
8-12 ST188F-1030200 Oil seal JE IV % B 2
8-13 | ST188F-1030011-A Crankcase cover e 4 2 1
8-14 | ST188F-1030003-A |  Air cleancr packing | PLIHIL-M20X2. 53438 1
8-15 | GB5789-86 M6x15 | Flange bolt M6 X 15 UEFRM6 X 15 2
8-16 ST188FD-1127000 Oil level switch assy Wy PR3 4 1
8-17 | GB/T276-94 6207/C3 |Radial ball bearing 6207/C3 1K 2
8-18 | 139FMD-1003101 Drain plug bolt TR AR 2
8-19 139FMD-1003102 Drain plug washer SR MR AR 3 2
8-20 ST188F-1030009 Bolt i 7% A2 4M10X80 4
8-21 ST188F-1030012 Packing %E 1
8-22 | STI88F-1030100 Oil seal i RLES] 1




Ref. No. Part No. Description Qty.
10-1 ST188F-1110101 | Governor weight holder W 1
10-2 ST188F-1110102 Governor weight pin B LYV 3
10-3 ST188F-1110009 Governor shaft RS A B 1
10-4 ST188F-1110008 Goyernor slider I 1
10-5 ST160F-1110103 Governor shaft clip I A Fe il R 1
10-6 ST188F-1110103 Governor weight B0 B 3
10-7 ST160F-1110108 Washer R A 1
10-8 | GB5789-86 M6x12 | Flange bolt M6 X 12 W M6 X 12 2
10-9 [ ST190F-1I-1081000 Control assy - 5 RE LA 1

10-10 | STI88F-1110002 Governor rod LR R AT 1
10-11 | ST188F-1110001 Throttle return spring L 1
10-12 ST188F-1110006 Governor arm TR 1
10-13 | ST160F-1110004 Governor arm bolt TR AR 1
10-14 GB6177-86 M6 Nut M6 iZEE M6 1
10-15 | ST188F-1110004 Governor spring R 1
10-16 | STI88F-1110007 Pin clip L Y 1
10-17 | ST188F-1110003 Cover arm shaft AT 1
10-18 | STI88F-1110005 Washer8.2X 17X0.8 REATE 1




Ref. No. Part No. Description Qty.
12-1  [ST190F-11-1041000 Camshaft comp RNy 1
12-2 |ST190F-11-1040012 Valve lifter ST 2
12-3  [ST190F-11-1040003 IN, valve BT 1
12-4 |ST190F-11-1040011 EX, Valve HES D 1
12-5 ST190F-1030008 Cylinder head casket AT AT 1
12-6  [ST190F-11-1011000 Head comp BT 2 L 1
12-7 ST188F-1010002 Bolt HEA T XS W 1
12-8 ST188F-1040006 Valve spring washer TR 2
12-9 ST188F-1040004 Valve oil ST 2
12-10 | ST188F-1040007 Valve spring SanEi 2
12-11 ST188F-1040008 | Ex , valve spring retainer AR 1
12-12 ST188F-1040002 | IN, valve spring retainer AT 1
12-13 | ST188F-1040009 Valve rotator ST 1
12-14 | ST188F-1020003 Head over packing AT 1
12-15 | ST188F-1020002 Tube AR 1
12-16 | STI88F-1020200 | Head cover bolt comp IR o R AR 2 1
12-17 | ST188F-1020100 Head cover comp AU B 1
12-18 | ST160F--1040011 Pivot adjusting nut BB 2
12-19 | ST160F-1040012 Rocker arm pivot kLSS 2
12-20 | ST188F-1040001 Valve rocket arm e 2
12-21 | ST160F-1040010 Pivot bolt BB R 2
12-22 | ST188F-1040005-A Push rod guide plate HEA T 1A 1
12-23 | ST188F-1040010 Push rod HEAT 2
12-24 | ST188F-1080001 Shroud T ERE 1
12-25 | (GB5789-86 M6x8 Flange bolt M6 X 8 HEFEM6 X 8 1
12-26 | ST188F-1010001 Bolt HEAE Rk i 42 8X49 9
12-27 | ST188F-1030013 Dowel pin SENLEY @ 12x20 2










